Part No. Description Qty per Vehicel
PMZ50-2-A-001 headlamp 1
1
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Part No. Description Qty per Vehicel
PMZ50-2-B-001 Instrument 1

PMZ50-2-B-002

Mileage line hook

1

Part No.

Description

Qty per Vehicel

PMZ50-2-C-001

Steering handle

PMZ50-2-C-002

Hexagon flange screw M10 * 45

PMZ50-2-C-003

Hexagon flange self-locking nut M10

PMZ50-2-C-004

Locking sleeve of steering handle

PMZ50-2-C-005

SW ASSY LB HNDL

PMZ50-2-C-006

SW ASSY RH HNDL
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PMZ50-2-C-008 Instrument housing 1
PMZ50-2-C-009 Windshield (hood) 1
PMZ50-2-C-011 Hand on the fixed seat 1
PMZ50-2-C-012 Handlebar balance 2
PMZ50-2-C-013 Handle balance rubber 2
PMZ50-2-C-014 BOLT SPECIAL 6*65 2
PMZ50-2-C-015 Left handlebar cover 1
PMZ50-2-C-016 Refueling handlebar 1
PMZ50-2-C-017 Throttle line 1
PMZ50-2-C-018 Rearview mirror 1SET

PMZ50-2-C-019

Rear brake line

PMZ50-2-C-020

LEVER L STRG HANDLE

PMZ50-2-C-021 Left handle 1
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Part No. Description Qty per Vehicel

PMZ50-2-D-001

SUB HARNESS SET FR M/C COMP

PMZ50-2-D-002

SUB HARNESS SET FR M/C

PMZ50-2-D-003

HANDLE R

PMZ50-2-D-004

OIL BOLT 10*22

PMZ50-2-D-005

WASHER OIL BOLT

PMZ50-2-D-006

CALIPER ASSY FR

S IRANIN ===

PMZ50-2-D-007

PAD COMP

1SET

PMZ50-2-D-008

BOLT FLANGE 8*32




Part No. Description Qty per Vehicel
PMZ50-2-E-001 Front small panel
PMZ50-2-E-002 front panel

PMZ50-2-E-003

Front wall trim

PMZ50-2-E-004

Front panel right trim

PMZ50-2-E-005

Front panel left trim

PMZ50-2-E-006

Front panel grille

PMZ50-2-E-007

label
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Part No.

Description

Qty per Vehicel

PMZ50-2-F-001

FORK SET L FR

PMZ50-2-F-002

FORK SET RFR

PMZ50-2-F-003

Bottom allied board

PMZ50-2-F-004

STAY CLAMPER FR BRK CABLE
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PMZ50-2-F-005

STAY HOSE

PMZ50-2-F-006

The main rod locking nut

PMZ50-2-F-007

Adjusting nut

PMZ50-2-F-008

BALL STEEL UP

PMZ50-2-F-009

RACE UP STRG BALL

PMZ50-2-F-010

RACE (STRG BOT) BALL

PMZ50-2-F-011

BALL STEEL DOWN

PMZ50-2-F-012

RACE (STRG BOTTOM) CONE

PMZ50-2-F-013

ASSY FR INNER FENDER
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Part No.

Description

Qty per Vehicel

PMZ50-2-G-001

RIM FR WHEEL (MT2.50X10)

PMZ50-2-G-002

TIRE 90/90-10

PMZ50-2-G-003

TIRE INFLATOR

PMZ50-2-G-004

COLLAR FR WHEEL SIDE

PMZ50-2-G-005

AXLE FR WHEEL M10*195

PMZ50-2-G-006

GEAR BOX ASSY

PMZ50-2-G-007

DISK FR BRAKE

PMZ50-2-G-008

BOLR DISK

PMZ50-2-G-009

NUT U FLANGE 10MM (&)
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Part No.

Description

Qty per Vehicel

PMZ50-2-H-001

AFTER THE ALUMINUM WHEEL (MT2.50X10)

1




PMZ50-2-H-002

TIRE 90/90-10

PMZ50-2-H-003

TIRE INFLATOR

PMZ50-2-H-004

THE REAR BRAKE SHOE BLOCK

PMZ50-2-H-005

THE REAR BRAKE ARM

PMZ50-2-H-006

THE REAR BRAKE ROCKER ARM SHAFT

PMZ50-2-H-007

BOLT FLANGER 6*32(T8)

PMZ50-2-H-008

NUT U FLANGE 16MM

Alalalalalal—a

Part No.

Description

Qty per Vehicel

PMZ50-2-1-001

Seat cushion (including seat cushion rocker shaft)
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Part No. Description Qty per Vehicel
PMZ50-2-J-001 The fuel tank 1
PMZ50-2-J-002 The cap 1
PMZ50-2-J-003 Qil level sensor assembly 1
PMZ50-2-J-004 Separate self-priming switch 1
PMZ50-2-J-005 QOil filter inlet pipe 140mm 0.14m
PMZ50-2-J-006 The filter 1
PMZ50-2-J-007 Qil filter flowline 420mm 0.42m
PMZ50-2-J-008 Self-priming switch flowline 280mm 0.28m
PMZ50-2-J-009 Negative pressure pipe 500mm 0.50m
PMZ50-2-J-010 Steel pickup spring ® 8.5 6
PMZ50-2-J-011 Steel pickup spring ® 7.5 2
PMZ50-2-J-014 Spring 230mm tubing protection 1
PMZ50-2-J-015 Spring 230mm tubing protection 1
PMZ50-2-J-016 Spring 230mm tubing protection 1
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Part No.

Description

Qty per Vehicel

PMZ50-2-K-001

BATTERY YTX7A-BS

1

PMZ50-2-K-002

Storage battery tie

1

Part No. Description Qty per Vehicel
PMZ50-2-L-001 Left bar
PMZ50-2-L-002 Right bar
PMZ50-2-L-003 Toolbox
PMZ50-2-L-004 Toolbox pocket
PMZ50-2-L-005 Pedal

PMZ50-2-L-006

Glove box front cover

PMZ50-2-L-007

Front of glove compartment (glove compartment)

PMZ50-2-L-008

Rear part of debris bucket

PMZ50-2-L-009

Rear trim panel

PMZ50-2-L-010

Battery box cover

PMZ50-2-L-011

Steel number cover

PMZ50-2-L-012

Helmet hook

PMZ50-2-L-013

Small piece at the back of glove box (plastic buckle)

PMZ50-2-L-014

Idle speed adjusting hole cover

PMZ50-2-L-015

Pedal plug

PMZ50-2-L-016

Left decorative panel

PMZ50-2-L-017

Right decorative plate

PMZ50-2-L-018

Front of left trim panel

PMZ50-2-L-019

Front of right trim panel
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Part No. Description Qty per Vehicel
PMZ50-2-M-001 AIR/C ASSY
PMZ50-2-M-002 ELEMENT COMP AIR/C

PMZ50-2-M-003

BAND AIR/C CONNECTING TUBE

PMZ50-2-M-004

BOLT FLANGE SH 6*25
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Part No. Description Qty per Vehicel

PMZ50-2-N-001 MUFFLER ASSY EXH 1
PMZ50-2-N-002 PROTECTOR MUFFLER 1
PMZ50-2-N-003 Muffler gasket 1
PMZ50-2-N-004 BOLT FLANGE M8X48 1
PMZ50-2-N-005 BOLT FLANGE M8X55 1
PMZ50-2-N-006 SPY WANSHWE 8MM 2
PMZ50-2-N-007 WANSHWE 8MM 2
PMZ50-2-N-008 NUT (HEX) CAP 6MM 2
PMZ50-2-N-009 SPY WANSHWE 6MM 2
PMZ50-2-N-010 WANSHWE 6MM 2

1

PMZ50-2-N-011

junction plate




Part No.

Description

Qty per Vehicel

PMZ50-2-0-001

Big support

PMZ50-2-0-002

Large brace buffer rubber (hanger rubber)

PMZ50-2-0-003

Large support shaft

PMZ50-2-0-004

WASHER 08

PMZ50-2-0-005

SPLIT PIN ®3x30

PMZ50-2-0-006

SPG D MAIN STAND 95mm

PMZ50-2-0-007

Single brace

PMZ50-2-0-008

BOLT M10x1.25%x25

PMZ50-2-0-009

SPG B1 SIDE STAND 95mm
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Part No.

Description

Qty per Vehicel

PMZ50-2-P-001

Rear shock absorber

PMZ50-2-P-002

BOLT FLANGE M8*32

PMZ50-2-P-003

BOLT FLANGE M10*40

PMZ50-2-P-004

Hexagonal flange self-locking nut M10
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Part No.

Description

Qty per Vehicel

PMZ50-2-Q-001

Left turn signal

PMZ50-2-Q-002

Right turn signal

PMZ50-2-Q-003

The tail lamp assembly

PMZ50-2-Q-004

After the license plate lamp

PMZ50-2-Q-005

Rear license plate light bracket

PMZ50-2-Q-006

Right turn signal

PMZ50-2-Q-007

The left turn signal

PMZ50-2-Q-008

Turn signal lamp

PMZ50-2-Q-009

External steering lamp bracket

PMZ50-2-Q-010

Rear fender

PR G EEN R PR Y R N Y B

Part No.

Description

Qty per Vehicel

PMZ50-2-R-001

Rear wheel fender.

PMZ50-2-R-002

Frame fender.

PMZ50-2-R-003

Side of the reflector

PMZ50-2-R-004

After the reflector

PMZ50-2-R-005

Side of the reflector

PMZ50-2-R-006

REAR WHEEL FENDER RIGHT BRACKET
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Part No. Description Qty per Vehicel
PMZ50-2-S-001 HARNESS WIRE
PMZ50-2-S-002 Fuse 15A
PMZ50-2-S-003 IGNITION COIL
PMZ50-2-S-004 Hexagonal flange screw M6*20
PMZ50-2-S-005 igniter

PMZ50-2-S-006

Voltage regulator

PMZ50-2-S-007

Hexagonal flange screw M6*16

PMZ50-2-S-008

Hexagonal flange nut M6

PMZ50-2-S-009 horn
PMZ50-2-S-010 Hexagonal flange screw M6*12
PMZ50-2-S-011 Flasher
PMZ50-2-S-012 Relay
PMZ50-2-S-013 Sleeve lock
PMZ50-2-S-014 Hexagon socket screw M6*20
PMZ50-2-S-015 Tie

PMZ50-2-S-016

SEAT CUSHION LOCKING WIRE

PMZ50-2-S-017

SCREW PAN. M5*10
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Part No. Description Qty per Vehicel
PMZ50-2-T-001 The frame 1
PMZ50-2-T-002 BRKT ENG HANGER 1
PMZ50-2-T-003 BUSH SWING LOCK 1
PMZ50-2-T-004 COLLER ENG HANGER 1
PMZ50-2-T-005 AXLE ENG HANGER A 1
PMZ50-2-T-006 AXLE ENG HANGER B 1
PMZ50-2-T-007 NUT U FLANGE 10MM 2
PMZ50-2-T-008 Horn bracket 1
PMZ50-2-T-009 Carrier 1
PMZ50-2-T-010 Seat cushion lock plate 1
PMZ50-2-T-011 Rear shelf left and right connectors 1SET
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Part No. Description Qty per Vehicel
PMZ50-2-U-001 On-board tools 1
PMZ50-2-U-002 Single support flameout switch 1
PMZ50-2-U-003 USB charging interface 1
PMZ50-2-U-004 Engine 1
PMZz50-2-U-005 CARBURETOR 1
PMZ50-2-U-006 Full set of decals 1
PMZ50-2-U-007 A full set of standard parts 1SET
PMZ50-2-U-008 Tail box 1
PMZ50-2-U-009 Direct compensation filter 1




